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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
® Joint samples taken from loose debris.
o Golder Asscciates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

Grade III monzconite.

High percentage (6C-7C%, of feldspars which are subhedral, tabular.
High percentage of dark mineral, probably hornblende.

Quartz relatively rare.

Coarse grained, inequigranular.

®o e © © o

3. DISCONTINUITY DESCRIPTION

© ® Surface is pseudo-planar, slightly undulating.
® Light/dark brown due tc presence of iron coxides together with scme
~ clay.
e Surfaces washed off prior tc testing.
e Cxides on surfaces, althcugh quite hard, can be scratched by a pin
te a depth of about C.5 mm.

4. SAMPLE DIMENSIONS

e Cross area cof contact taken as constant at
60 nmm x 8C mm = 4,300 mm? .
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
® Jcint samples taken from loose debris.
¢ Golder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

® Grade II monzcnite.

® Porrhyritic.

o 6Cj pink feldspars - tabular.

® Groundmass has a high percentage of dark minerals - hornblende and
some bictite.

» Low percentage of quartz.

L]

Some feldspars are slightly irridescent.

3. DISCONTINUITY DESCRIPTION

e Surfaces are coated with green minerals, possibly chlerite.
e Surfaces are hard, although thick green deposits can be readily
scratched and flaked from the surface with a pin.

e Surfaces are undulating and slightly pitted with occassional small
ridges.

L. SAMPLE DIMENSIONS

s Gress area of contdet taken as constant at
95 mm x 60 mm = 5,7CC mm<.
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"f1.SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
Joeint samples taken from lcose detris.
o Gclder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

e Grade II/III mcnzcnite.

3. DISCONTINUITY DESCRIPTION

_ o Surfaces are é%ey-green, fairly rcugh, undulating.
e Chloritised.
e Hard.

L. SAMPLE DIMENSIONS

¢ Gross area of contact taken as constant at
5mmx 5C mm = 4,75C mm<.

7
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1. SAMPLE DETAILS SAMPLE DESCRIPTION

SHEET

399 Yip Kan Street, Aberdeen.

Joint samples taken from loose debris.

Samples cut from same bleck as YKS 5 and YKO 6.
e Golder Asscciates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

e Grade IIT monzonite.

3. DISCONTINUITY DESCRIPTION

¢ Surfaces are pseudo-rlanar, undulating.
¢ Brown and dark metallic grey - iron oxides and perhars manzanese.
e Surfaces hard, not easily scratched.

4. SAMPLE DIMENSIONS

¢ Grogs area of contact taken as constant at
8C mm x 67 mm = 5,360 mm“.

-
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
® Joint samples from loose debris. :
e Samples cut from same block as YKS 4 ind YKS 6.
e Golder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

® Grade II/III monzcnite.

3. DISCONTINUITY DESCRIPTION

® Quite rough, undulating surfaces.
e Ilard.
e Brown and metallic-grey due to ccvering of oxides.

L. SAMPLE DIMENSIONS

» Gross area of contact taken as constant at
8Cm x 70 mm = 5,60C mm2.
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
® Jcint samples from locse debris.
e Samples cut from same bleck as YKS 4 and YKS 5.
e Golder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

e Grade II/III monzcnite.

3. DISCONTINUITY DESCRIPTION

Rough textured, undulating surfaces with a number of small ridges.
Hard.

Brown and metallic grey covering of iron cxides.

Localised thick accumulations of oxides can be flaked.

o o 8 o

L. SAMPLE DIMENSIONS

s Gross area of contact taken as constant at
70 mm x 8C mm = 5,500 mm2.

DIRECT SHEAR TESTS SAMPLE NUMBER YKS 6
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
¢ Samples frocm loose debris.
¢ Gclder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

e Grade II-III monzonite
e Large feldspars cannot be scratched will pin.

3. DISCONTINUITY DESCRIPTION

e Slightly undulating surfaces, lower specimen rougher.

e Surfaces are covered in a thin layer (less than C.Smm) cf iron oxides
and granular material.

® The granular material is partially cemented to surface - can be
plucked with a pin with difficulty (dry).

e Lower specimen has thicker covering of oxides but less granular material.

o In several places, there are parallel discontinuities meaning that
flaking can cccur easily with the producticn of debris.

L. SAMPLE DIMENSIONS

. e Gross area of contact taken as constant at
85 mm x 6C mm = 5,10Cmm2.

DIRECT SHEAR TESTS SAMPLE NUMBER XS 7
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
e Samples from locse debris.
e Golder Associates direct shear box.

2 ROCK DESCRIPTION - HAND SPECIMEN

o Grade II monzqnite.

3. DISCONTINUITY DESCRIPTION

» Slightly undulating, mostly smcoth (lower specimen has one major
high area).

e Surfaces are covered by approximately C.5mm of dark green chlcrite.

e Depcsit is in layers and can be flaked where thick. Vhere thinner,
the deposit is quite hard but can be scratched with a pin.

4. SAMPLE DIMENSIONS

e Gross area of ccntact taken as constant at
5 mm x 80 mm = 4,00C mme .

DIRECT SHEAR TESTS SAMPLE NUMBER Y&S 8
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1
1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
® Samples from locse debris.
® Golder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

® Grade II monzonite.

3. DISCONTINUITY DESCRIPTION

® Undulating, slightly rough.

* High areas have only a thin covering of chlorite with many pink
feldspdars visible.

e Thick green chlorites especially in low areas.

L. SAMPLE DIMENSIONS

e Gross area of contact taken as constant at

75 mm x 65 mm = 4,875 mm2.

DIRECT SHEAR TESTS SAMPLE NUMBER X5 9
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YIP KAN STREET ROCK SLOPE FAILURE SUBLIC WORKS DERARTIHENT
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
e Joint intact before cutting to size - then split but still matching.
e Golder Associates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

® Grade IT monzonite.

3. DISCONTINUITY DESCRIPTION

» Rough tension joint with large ridge across centre.
e Surface has greenish tinge and areas of bladed crystals.

4. SAMPLE DIMENSIONS

® Gross area of contact taken as constant at
75 mm x 95 mm = 7,125 mm?.

DIRECT SHEAR TESTS SAMPLE NUMBER YKS 10
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1. SAMPLE DETAILS SAMPLE DESCRIPTION SHEETP

399 Yip Kan Street, Aberdeen.
e Samples from loose debris.
e Golder Asscciates direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

o Grade II-III _monzonite.

3. DISCONTINUITY DESCRIPTION

® Undulating, slightly rough.
e Covered with layer of brown, hard, iron oxides.

4. SAMPLE DIMENSIONS

e Cross area of contact taken as constant at
8Cm x 6C mm = 4,3CCmm2.

DIRECT SHEAR TESTS SAMPLE NUMBER Y5 11
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1. SAMPLE DETALLS SAMPLE DESCRIPTION SHEET

399 Yip Kan Street, Aberdeen.
e Samples from loose debris.
e Robertson Research Ltd. direct shear box.

2. ROCK DESCRIPTION - HAND SPECIMEN

e Grade II/III monzonite.

3. DISCONTINUITY DESCRIPTION

® Undulating, slightly rough.
e Samples are nct a very good match.
e Iron oxides cover is appreximately C.5mm thick.

L. SAMPLE DIMENSIONS

e Gross area of contact téken as constant at
9C mm x 70 mm = 6,3CCmm"~.
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